For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 1 of 55
Air Cleaner
12
5 [ <L
11 | 9

AN % g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Air Cleaner

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

BS-281051
BS-94513
BS-94326
BS-493909
BS-493903
BS-272403
BS-494237
BS-281106
BS-224546
BS-94620
BS-281104
BS-94108

Qty S/P/F
1 S
1
1
1 S
1 S
1 S
1
1 S
1 S
1 S
1
1 S

Page 2 of 55

Description

Nut, Air Cleaner Mounting
Screw, Air Cleaner Sem
Screw, Air Cleaner
Cartridge, Air Cleaner
Knob, Air Cleaner
Element, Air Cleaner
Body, Air Cleaner
O-Ring, Air Cleaner
Brace, Air Cleaner

Screw, Hex Hd

Cover, Air Cleaner
Locknut, Air Cleaner Mounting

WWW.mymowerparts.com



19

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 3 of 55
Brake Pedal & Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Brake Pedal & Connections

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

735-0189
703-1532
703-1393
720-3019
736-3001
712-0324
748-0209
736-0156
736-0176
736-0270
710-3015

703-1558A

715-0134
747-3124
736-0173
714-0507
732-3043
712-0107
732-3046
703-1897
710-0289
712-0107

Qty S/P/F

/P
/P

/P

/P
/P

RPRRPRRPRRPRRPRRPRRPRPRRPRRPRRERREPRPINRPNRRRRE

Page 4 of 55

Description

Pad, Foot

Pedal, Brake

Bracket, Parking Brake

Grip, Parking Brake

Washer, Wave

Nut, Hex Insert Lock, 1/4-20
Bearing, Flange

Washer, Flat, .635 X 1.12 X .090 Thk
Washer, Flat, .26 X .93 X .120 Thk
Washer, Bell, .265 X .75 X .062 Thk
Screw, Hex Cap, 1/4-20 X .75 Lg GR5
Cam, Brake

Pin, Spiral Spring, 3/16 Dia X 1.5 Lg
Rod, Brake

Washer, Flat, .281 X .73 X .063 Thk
Pin, Cotter, 3/32 X .75 Lg

Spring, Ext

Nut, Hex Patch, 1/4-20

Spring, Brake Return

Bracket, Switch Actuator

Screw, Hex Cap, 1/4-20 X .50 Lg
Nut, Hex Patch Lock, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 55

1225 S/N 207,401 - 239,300

Carburetor

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Carburetor
Ref # Part Number
1 BS-494502
2 BS-270872
3 BS-94637
4 BS-213819
5 BS-94616
6 BS-272465
7 BS-494382
8 BS-494383
9 BS-494379
10 BS-94098
11 BS-224539
12 BS-281167
13 BS-281166
14 BS-494448
15 BS-224558
16  BS-494453
17 BS-494381
18 BS-231789
19 BS-494378
20 BS-281165
21 BS-281164
22 BS-94642
23 BS-231790
24 BS-281169
25 BS-262820
26
27 BS-494537
28 BS-231794
29 BS-494451
30 BS-393815
31 BS-93053
32 BS-298090
BS-494384
BS-494385

RPRPRNRRPRRPRRPRRPRRPRRPRRREPRPRPRRPRPRPRPRPREPREPREPREPARRRPRENRNRRE

Qty S/P/F

nuwm nyw uuuunuununuouom

nunuununununununmunT

nnun uwm

wn

Page 6 of 55

Description

Carburetor Assembly
Gasket, Carburetor Mounting
Stud, Carburetor Mounting
Carburetor, Elbow

Screw, Elbow Mounting
Gasket, Carburetor

Screw, ldle Speed

Valve, Needle

Shaft & Lever, Throttle
Screw

Valve, Throttle

Washer, Throttle Shaft

Seal, Throttle Shaft

Shaft & Lever, Choke

Valve, Choke

Seal, Choke Shaft

Float, Carburetor

Pin, Float Hinge

Bowl Assy, Carburetor
Gasket, Float Bowl

Washer, Float Bowl Screw
Screw, Fuel Bowl

Valve Assy, Inlet Needle
Seat, Inlet Valve

Spring, Choke Stop

Plug, Welch (Order BS-494384)
Nozzle/Jet, Carburetor

Pilot, Jet

Tube, Fuel Inlet

Line, Fuel, 11" Lg

Clamp, Fuel Pipe

Filter, Fuel

Kit, Carburetor Overhaul (Includes Ref No. 6,
10, 12, 13, 16, 18, 20, 21, 23, 24, 26, 27 & 28)

Kit, Carburetor Gasket (Includes Ref No. 6,
20 & 21)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 7 of 55
Deck Lift & Hanger

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Deck Lift & Hanger

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

703-1578
703-1602
703-1601
736-0101
714-0474
703-1595
703-1594
738-0150
741-0295
736-0169
712-3000
703-1597
703-1598
711-3241
736-0272
714-0149
711-3239
736-0185
714-0104
711-3237

Qty S/P/F
1
2
2
4 S
4 S
1
1 S
4 S
4 S
4 S
4 S
1 S
1 P
2 S
4 S
4 S
2 S
4 S
4 S
2

Page 8 of 55

Description

Shaft Assy, Lift

Link

Link, Lift

Washer, Flat, .406 X 1.0 X .030 Thk
Pin, Cotter, 1/8 X 3/4 Lg

Cam Assy, Rear Lift - LH

Cam Assy, Rear Lift - RH

Screw, Shoulder, .625 X .960
Bearing, Flanged Nyliner

Washer, Lock, 3/8

Nut, Hex Center Lock, 3/8-16 GR5
Cam Assy, Front Lift - LH

Cam Assy, Front Lift - RH

Pin, Clevis, .50 Dia X .62 Lg
Washer, Flat, .510 X 1.0 X .06 Thk
Pin, Internal Cotter

Link, Rear Lift

Washer, Flat, .406 X .75 X .063 Thk
Pin, Internal Cotter

Link, Front Lift

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 9 of 55
Drive

25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 10 of 55
Drive
Ref#  Part Number Qty S/P/F  Description
1 756-3033 1 Pulley, Engine, A Sec X 3.5 OD
2 714-0114 1 S Key, Square, 1/4 X 2.0 Lg
3  736-0322 1 /P Washer, Flat, .450 X 1.25 X .172 Thk HDN
4  736-0171 1 S  Washer, Lock, 7/16
5 710-0757 1 /P Screw, Hex Cap, 7/16-20 X 1.5 Lg
6 747-3136 1 Guard, Belt
7 736-0231 1 S  Washer, Flat, .344 X 1.125 X .12 Thk
8 712-0305 1 S  Nut, Hex Patch Lock, 5/16-24
9 714-0104 1 S  Pin, Internal Cotter
10 736-0275 1 S  Washer, Flat, .34 X .68 X .062 Thk
11 747-3125 1 Rod, Idler Clutch
12 712-3025 1 Nut, Hex Jam, 5/16-24 GR5
13  723-3011 1 S Ball Joint, 5/16-24
14 732-3055 1 S  Spring, Extension
15 703-1563 1 Bracket, Idler
16  736-0119 6 S  Washer, Lock, 5/16
17 712-3057 1 S  Nut, Hex, 5/16-24 GR5
18 710-3011 1 /P Screw, Hex Cap, 3/8-16 X 2.25 Lg GR5
19 756-3054 2 S Idler, Flat, 2.75 Dia
20 736-0169 4 S  Washer, Lock, 3/8
21  712-3017 1 S Nut, Hex, 3/8-16 GR5
22  738-0140 1 S  Screw, Shoulder, .437 Dia X .180
23  703-1534 1 Bracket, Clutch Mounting
24  736-0123 1 S  Washer, Flat, .344 X 1.12 X .063 Thk
25  712-3009 10 S  Nut, Hex Center Lock, 5/16-18 GR5
26  710-0759 4 Screw, Hex Cap, 5/16-18 X .62 Lg
27  712-3010 5 S Nut, Hex, 5/16-18 GR5
28 703-1106 2 Brace, Transaxle
29  736-0242 11 /P Washer, Bell, .345 X .88 X .06 Thk
30 710-0601 2 S  Screw, Hex Washer Hd Tapp, 5/16-18 X .75
Lg
31 732-3046 1 Spring, Extension
32  712-3007 2 /P Nut, Hex Jam, 5/16-18 GR5
33  736-0159 1 S  Washer, Flat, .344 X .875 X .06 Thk
34  748-3023 2 Spacer, Axle
35 710-3008 3 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
36 710-0376 1 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
37  710-3185 4 Screw, Hex Cap, 5/16-18 X 3.75 Lg GR5
38 714-0129 1 S Key, #4 Hi-Pro, 3/32 X 5/8 Dia HDN
39 756-0341B 1 /P Pulley, 8.0 Dia
40  736-3013 1 S  Washer, Flat, .531 X 1.00 X .027 Thk
41  736-0921 1 S  Washer, Lock, 1/2
42  712-0922 1 /P Nut, Hex Jam, 1/2-20
43  754-3035 1 S  V-Belt, 4L X 90" Lg
44  710-3005 1 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
45  756-0236 1 V-ldler
46  738-0528 1 Screw, Shoulder
47  703-1396 1 S  Arm, Idler
48  737-3000 1 S  Fitting, Lube, 3/16 Drive
49  750-0252 1 S Spacer, .377 X .600 X .830 Lg
50 736-0267 1 Washer, Flat, .385 X .87 X .06 Thk HDN

51 7483015 \anwwy. mymowerﬁﬁfts EoH < 300 Lo



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 11 of 55
Drive
Ref#  Part Number Qty S/P/F  Description

52  736-0247 1 /P Washer, Flat, .406 X 1.25 X .157 Thk HDN
53 710-3153 1 Screw, Hex Cap, 3/8-16 X 4.75 Lg GR5
54  710-3022 1 /P Screw, Hex Cap, 3/8-16 X 2.75 Lg GR5
55  736-0140 1 S  Washer, Flat, .385 X .620 X .063 Thk
56  750-0497 1 Spacer, .375 X .625 X .44 Lg
57  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
58 712-0266 1 S Nut, Hex Center Lock Jam, 3/8-16
59  732-3044A 1 S  Spring, Extension

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Electrical

FENDER MOUNTING BOX

~ -0

7

e e
© e

3

~=—— RH SEAT PIVOT BRACKET

%
.
e

%

21

z
w

N

FENDER

WWW.mymowerparts.com

Page 12 of 55



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Electrical

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

24
25
26

27
28
29
30
31
32
33
34

35
36

Part Number

725-3214
712-3060
735-0640
779-3293
731-3049
725-3141
712-3014
725-0893
725-3026
736-0302
712-3013

759-3476A

712-3052
725-3066
711-3259
725-1375
710-0748
710-0519

725-3169A

712-0998
725-3164
725-0221
725-3061
710-0451
712-3010
725-0977
747-0216

712-3057
736-0119
710-0751
736-3006
736-0173
712-0107
710-3013
725-1426
736-0329
712-3006
725-1381
729-0207
729-0209

Qty S/P/F

/P

/P

/P

/P

P

P

/P

/P

RPRRPNNRPRPRRPNRNRPRRPRPRPNRRPRPRRERRERRERRERERREDNDNR
0p]

P
/P
P

/P

/P

PFRPFEPNNEPENOOWEREDN

Page 13 of 55

Description

Harness, Wire

Nut, Self-Threading Pal
Washer, Rubber, .18 X .50 X .06 Thk
Label, Indicator

Bezel, Light

Ammeter

Nut, Hex, 1/2-27 X .100 Thk
Switch, PTO

Switch, Ignition Key

Washer, Flat

Nut, Ignition Switch

Key, Ignition (Set of 2)

Nut, Hex Insert Lock, #4-40
Switch, Micro

Screw, Switch

Relay

Screw, Pan Hd Tapp, #12 X .50 Lg
Screw, #10-24 X .50 Lg

Switch, Double Poled Plunger
Nut, Hex Center Lock, #10-24
Switch, Interlock

Wire, Positive Battery

Battery, 12 Volt

Bolt, Carriage, 5/16-18 X .75 Lg
Nut, Hex, 5/16-18

Wire, Ground, 11.5 Lg

Pin, Locking

Fuel Line, 2 in. Long (Use Bulk Fuel Line Part

No. 759-3330, 10 ft. Lg)

Nut, Hex, 5/16-24 GR5

Washer, Lock, 5/16

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Washer, Int Ext Lock, 1/4 X 3/4
Washer, Flat, .281 X .73 X .063 Thk
Nut, Hex Patch Lock, 1/4-20

Screw, Hex Cap, 1/4-20 X .50 Lg GR5
Solenoid, 12 Volt

Washer, Lock, 1/4

Nut, Hex, 1/4-20 GR5

Fuse, Auto Type, 20 Amp

Fuse Holder

Clip, Fuse Holder Mtg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Electrical System L.T.

Page 14 of 55

Y
| Allainilor O !Em l ¢
P.1.0. Swiich:725-0891 I
Ooff; 182 1
Op: 144 " " °
Stan; JIRAES e e -
Key Swiich: 725-3026 4 d A Black .
Run wil Ighis: ARLEE 7281318 R:‘:Il:;t :.:'g‘ 117-3038
Slari: B&S - Al Biown ) Gisen o
WIRE HARNESS - 725-3214 ] q 8 ' — —:
‘ o
° ; . : fled 725.3088 Alna.- '
- [ A & & ¢
n DR M Ty 725341 =] .
n
Blue A
Red e A Bl A A A \j
723-1428
Solenold
|1
Blye ) " )"
H [}
s [}
S o 1 :
L)
1
| Black M '
P.1.0, H
Fuse Fuie | Swilch | :
7281341 Holder ‘ "
129.0207
Saat
Swilch
725-2184
Brown [
Yellow L |: T Pedal Swich
r I

125-3169A

1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 55

1225 S/N 207,401 - 239,300

Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Engine

Ref #

Qwoo~NOUGTr_,WN

[

12
13
14
15
16
17
18
19

20

21
22

23

24
25
26
27

Part Number
BS-283707-0152

710-0624
710-0772
712-3057
712-0305
736-0119
BS-490763
BS-490450

BS-399265
BS-391086
BS-494240
BS-271866
BS-391406
BS-27803

BS-93394

BS-280100
BS-271916
BS-271997
BS-271996
BS-93723

751-3058

751-3001

BS-490466
BS-494238
BS-291675
BS-94305

BS-222698
BS-394661

BS-394662
BS-394663
BS-394664
BS-391780
BS-392331
BS-391781
BS-391782
BS-391783
BS-260924
BS-299691

BS-391286
BS-490348

BS-490469

BS-222299
BS-92909
BS-262246

Qty S/P/F
1
3 /P
1 /P
3 S
1 S
3 S
1
1
1 /P
1 S
1 /P
1 S
1 S
1 S
2 S
1 S
1 S
1 S
1 S
9
1
1 /P
1 S
1 /P
1 S
2 S
1 S
1 S
1 S
1
1
1 S
1
1
1
1 S
2 S
1 /P
1
1 /P
1
1
2

Page 16 of 55

Description

Engine Assembly - 12 HP

Screw, Hex Cap, 5/16-24 X 1.50 Lg GR5
Screw, Hex Cap, 5/16-24 X 2.0 Lg GR5

Nut, Hex, 5/16-24 GR5

Nut, Hex Patch Lock, 5/16-24

Washer, Lock, 5/16

Short Block

Cylinder Assembly (Includes Ref No. 2, 3, 70,
71&72)

Bearing, Cylinder

Seal, Ol

Head, Cylinder

Gasket, Cylinder Head

Breather Assembly

Gasket, Valve Cover

Screw, Sems

Tube, Breather

Gasket, Crankcase Cover, 1/64" Thk
Gasket, Crankcase Cover, .005" Thk
Gasket, Crankcase Cover, .009" Thk
Screw, Cylinder Head

Tube, Oil Drain

Plug, Oil Drain

Crankshaft

Sump, Engine (Includes Ref No. 10 & 16)
Seal, OiIl

Screw, Sump Mounting Sems

Key, Flywheel

Piston Assy, Std [Includes Ref No. 20 & 21

(Qty 2)]

Piston Assy, .010" O.S.

Piston Assy, .020" O.S.

Piston Assy, .030" O.S.

Ring Set, Piston, Std

Ring Set, Piston, Chrome Std

Ring Set, Piston, .010" O.S.

Ring Set, Piston, .020" O.S.

Ring Set, Piston, .030" O.S.

Lock, Piston Pin

Pin, Assembly, Piston, Std [Includes Ref No.

21 (Qty 2)]
Pin, Assembly, Piston, .005" O.S.

Rod Assembly, Connecting [Includes Ref No.
24 & 25 (Qty 2)]

Rod Assembly, Connecting, .020" U.S.
Crankpin Bore

Lock, Connecting Rod Screw
Screw, Connecting Rod
Valve, Exhaust

BS-262247 \Www. mymovx?erﬁ%tﬁé“éﬁm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Engine

Ref #
28
29
30
31
32
33
34
35
36
37
38
39

40
41
42

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64
65

66
67
68
69

70
71
72

Part Number

BS-65906
BS-26828
BS-221596
BS-292260
BS-93630
BS-262248
BS-212897
BS-281159
BS-94608
BS-262767
BS-260871
BS-490815

BS-493896
BS-231058
BS-493935

BS-222450
BS-262785
BS-93496
BS-221535
BS-94419
BS-224545
BS-93949
BS-491490
BS-93705
BS-94620
BS-223721
BS-490327
BS-68838
BS-280741
BS-231597
BS-92613
BS-231082
BS-93306
BS-93307
BS-491323
BS-262135
BS-94196
BS-212359
BS-399891

BS-298909
BS-93875

BS-270920
BS-490474

BS-261463
BS-213316
BS-261961

Bs-231218 \WWW. myimower Oail

RPRRPRRPRRPRRPRPRRPRRPRRPRRERREPRPRERNRPRRRRRERRRRER

N N

[

Qty S/P/F
1 /P
1 S
1 S
1 S
2 S
2
1
1
4 S
1 S
1 S
1 S
1 S
1 S
1

Tououonnwm

~~

nununumo

/P

/P
P

/P

S

Page 17 of 55

Description

Spring, Intake Valve

Spring, Exhaust Valve

Retainer, Intake Valve

Rotocoil, Exhaust Valve
Retainer, Exhaust Valve Rotocoil
Tappet, Valve

Gear, Cam

Clip, Lead Wire

Screw, Hex Hd Washer

Link, Governor

Spring, Governor

Oil Slinger, Governor Gear & Bracket
Assembly

Plate, Governor Control
Crank, Governor

Lever Assy, Governor (Includes Ref No. 58 &
59)

Washer, Governor Crank
Spring, Governor Link
Screw, Sems

Clamp, Casing

Screw, Clamp Mounting
Shield, Cylinder

Screw, Cylinder Shield Mtg Sems
Cover, Cylinder Head
Screw, Hex Hd

Screw, Hex Hd

Clamp, Oil Filler Tube
Cap & Dipstick, Oil Filler
Seal, Filler Tube

Tube, Oil Filler

Bushing, Governor Crank
Bolt, Governor Lever
Nut, Hex, #10-24

Cotter, Hair Pin

Retainer, E-Ring

Seal, Oil

Gear, Timing

Key, Timing Gear

Link, Counterweight
Counterweight Assembly (Includes Ref No.
66)

Pin, Counterweight

Screw, Counterweight

Seal, Oil Filler Cap

Fill Group, Oil (Includes Ref No. 47, 53, 54,
55, 56 & 68)

Seat, Intake Valve Std
Seat, Exhaust Valve Std
Gwdi Exhaust Valve

GnGEValve (Brass)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 18 of 55
Engine
Ref#  Part Number Qty S/P/F  Description
73 BS-262243 1 Eccentric
74 BS-94160 1 Pin, Eccentric
BS-494241 1 /P Overhaul Gasket Kit
BS-271866 1 S  Gasket, Cylinder Head
BS-27803 1 S Gasket, Valve Cover
BS-271916 1 S Gasket, Crankcase Cover
BS-270872 1 S  Gasket, Carburetor Mounting
BS-391086 1 S  Seal, OIl
BS-291675 1 S  Seal, OIl
BS-491323 1 S  Seal, Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 19 of 55
Engine Electrical

WWW.mymowerparts.com



1225 S/N 207,401 - 239,300

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Electrical

P
9]

—
H:

[

RPOOWOLO~NOUIRA,WNE

Part Number

BS-392595
BS-393537
BS-93621
BS-492341
BS-221798
BS-93381
BS-494328
759-3331
BS-66538
BS-491546
BS-94137

RPRRPRRPRRPRAMNRRDNRR

Qty S/P/F

S

/P
/P

Page 20 of 55

Description

Stator, Alternator (Includes Ref No. 2)
Connector Assy

Screw, Sems

Armature, Magneto (Includes Ref No. 5)
Terminal, Ignition Cable

Screw, Armature Mtg Sems

Wire, Ground

Plug, Spark - Resistor Type

Elbow, Spark Plug

Regulator Assy

Screw, Hex Hd

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 21 of 55
Engine Flywheel, Ring Gear, Blower Housing & Screen

\ 15

19

Www.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Engine Flywheel, Ring Gear, Blower Housing & Screen

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

BS-492325
BS-399676
BS-93805
BS-222562
BS-280848
BS-92284
BS-224061
BS-222561
BS-93535
BS-224413
BS-280687
BS-494269
BS-94608
BS-223752
BS-93705
BS-490324
BS-94073
BS-394805
BS-94627

Qty S/P/F
1 S
2 S
3 S
1 S
1
1 S
1
1
2
1 S
1
1
4 S
1
2 S
1
2 S
1 S
2

Description

Page 22 of 55

Flywheel & Ring Gear Assy - Magneto

Gear, Ring (Includes Mounting Hardware)

Screw, Sems

Screen, Flush Rotating
Spacer

Nut, Hex

Washer, Spring

Cup, Screen Mounting
Screw, Sems
Retainer, Fan

Fan, Flywheel
Housing, Blower
Screw, Hex Washer Head
Guard, Flywheel
Screw, Hex Head
Cover, Starter

Screw, Sems

Motor, Starting

Screw, Sems

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 23 of 55
Fenders & Foot Rests

-, 4
-
P
Y
P
- - ’ ",
v .t P
a - e A
I._-’ ” - -
= - i ’
. .
FRAME L e
L PR
(S s - - 8
o . ’
LS
" - —
" —l

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Fenders & Foot Rests

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
703-1525B

703-1719

731-3082A

736-0159
736-0119
710-0650
747-3014
736-0231
736-0242
712-3068
710-3008
747-3030
710-0376
736-3007
712-3010
730-3000

703-1574A

779-3596
703-1575
703-1576
723-3056
723-3057
710-0604
712-3009
736-0270
712-0287
710-0286
731-3083

RPOWOORNRNRRRRRERENRRPREPRERPNNRPRORWONDANDNRE

Qty S/P/F

/P
/P

/P
/P

P
/P

/P

/P

Page 24 of 55

Description

Box, Fender Mounting

Plate, Reinforcement

Tray, Battery

Washer, Flat, .344 X .875 X .06 Thk
Washer, Lock, 5/16

Screw, Hex Wash Hd Tapp, 5/16-18 X .88 Lg
Rod, Belt Guide

Washer, Flat, .344 X 1.12 X .12 Thk
Washer, Bell, .345 X .88 X .06 Thk

Nut, Hex Patch Lock, 5/16-18

Screw, Hex Cap, 5/16-18 X .75 Lg GR5
Guide, Transmission Belt

Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
Washer, Int Ext Lock, 5/16 X 7/8

Nut, Hex, 5/16-18 GR5

Reflector

Fender

Label, Rear Fender

Foot Rest - LH

Foot Rest - RH

Pad, LH - Foot Rest

Pad, RH - Foot Rest

Screw, Hex Wash Hd Tapp, 5/16-18 X .62 Lg
Nut, Hex Center Lock, 5/16-18 GR5
Washer, Bell, .265 X .75 X .062 Thk
Nut, Hex, 1/4-20

Screw, Truss Mach, 1/4-20 X .50 Lg
Cover, Battery

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 25 of 55
Frame & Drawbar

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Frame & Drawbar

Ref #
1
2

(62 QSN

el
N OO~ ®

Part Number
703-1550A

703-1119
710-3000
736-0169
759-3457

779-3431A

710-3149
726-3039
703-1964
703-1297
736-0272

714-0149B

736-0169
710-3000
703-1535
710-3008
736-0119
712-3010
747-3106
736-0206
712-3005

NNFRPFARMRMNWWWWRRPNNRPRPRARNRPR

Qty S/P/F

nunuunum

nunuunun om

nnw unvunT

Page 26 of 55

Description

Frame

Drawbar

Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Washer, Lock, 3/8

Cover, Frame w/Graphic

Graphic, Caution

Screw, #10 AB X 1.0 Lg, Oval Hd Cnt Snk
Nut, Speed

Bracket, Front Deck

Rod, Deck Support

Washer, Flat, .510 X 1.0 X .06 Thk
Pin, Internal Cotter

Washer, Lock, 3/8

Screw, Hex Cap, 3/8-16

Bracket, Lift Shaft

Screw, Hex Cap, 5/16-18 X .75 Lg GR5
Washer, Lock, 5/16

Nut, Hex, 5/16-18

Rod, Link Retaining

Washer, Flat, .378 X 1.0 X .125 Thk
Nut, Hex Flange Lock, 3/8-16 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 27 of 55
Front Axle & Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Ref #

1

2

~No ok~ w

(o]

10
11
12
13

1225 S/N 207,401 - 239,300
Front Axle & Connections

Part Number

759-3269
737-3000
710-3161
712-3021
714-0470
711-3220
703-1252
703-1253
710-3000
711-3205
712-3001
711-3153
712-3001
723-3018
712-3001
736-0169
736-3039
710-3179
712-3017
736-0188

Qty S/P/F

=~

NNNRFRFRADMIMNNRNRNRRRRERRRWER
Twm numunumwm 0p] nowm nwm nwm

=~

Page 28 of 55

Description

Axle, Front

Fitting, Lube, 3/16 Drive Type
Bolt, 1/2-20 X 4.0 Lg GR5
Nut, Castle, 1/2-20

Pin, Cotter, 1/8 X 1-1/4
Bushing, Axle Pivot

Knuckle Assy, LH

Knuckle Assy, RH

Bolt, 3/8-16 X 3/4 Lg GR5
Link, Drag

Nut, Jam, 3/8-24 GR5

Link, Drag

Nut, Jam, 3/8-24 GR5

Joint, Ball, 3/8-24 Type G
Nut, Jam, 3/8-24 GR5
Washer, Lock, 3/8

Washer, .406 X 1.50 X 11 ga.
Bolt, 3/8-16 X 1.25 GR5

Nut, 3/8-16 GR5

Washer, .79 X 1.49 X .06 HDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 29 of 55
Front Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Front Wheel

Ref #

1

O©Coo~NOUGhr~WN

Part Number

734-3090
734-3077

734-3068
748-3007
777-5883
737-3000
731-3020
736-3039
736-3040
710-3119

Qty S/P/F
2 S
2 S
2 S
4 S
2
2 S
2 S
2 S
2 /P
2 /P

Page 30 of 55

Description

Tire, CC, 15X 6

Wheel Assy, Front [Includes Ref No. 2, 3
(Qty 2), 4 & 5]

Valve, Tubeless Air

Bearing, Bronze Flange

Label, Inflation

Fitting Lube, 3/16 Drive Type

Cap, Hub

Washer, Flat, .406 X 1.5 X .110 Thk
Washer, Flat, .406 X 1.92 X .06 Thk
Bolt, Hex Patch, 3/8-16 X .75 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 31 of 55
Fuel Tank

I

PEDESTAL

Qg‘.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Fuel Tank

~N O

Part Number

751-3071
723-3003
751-3070C
749-3019
710-0603

726-0205

BS-298090

Qty S/P/F
1 S
1 /P
1 /P
2
4 /P
2 /P
1
1 S

Page 32 of 55

Description

Cap, Fuel

Gasket, Fuel Tank Cap

Tank, Fuel

Tube, 11.27 Lg

Screw, Hex Wash Hd B Tapp, 5/16-18 X .50

Lg

Clamp, Hose
Line, Fuel, 10 in. Lg (Order Bulk Fuel Line
Part No. 759-3330, 10 Ft Lg)

Filter, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 33 of 55
Hood & Grille

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Hood & Grille
Ref # Part Number

1 759-3234

2 732-3048

3 703-1215
710-3008

4 703-1216
710-3008

5 703-1159
710-0227

6 731-3051
726-3040

7  759-3621

8 779-3536
726-3047

9 731-3059

10 725-1629
11  725-1058
12  731-0705
13  731-0706

Qty S/P/F

/P
/P
/P

/P

RPNNNFRPONEFEPRARRPORPNENENE

nuwnm

Page 34 of 55

Description

Hood & Grille Assy (Includes Ref No. 9)
Spring, Extension

Plate, Hood LH

Bolt, 3/8 X 3/4 GR5

Plate, Hood RH

Bolt, 3/8 X 3/4 GR5

Screen, Grille

Screw, No. 8 X 1/2 Hex- Washer-Hd Tap
Insert, Grille

Nut, No. 10 C-Z Stamped

Graphic, Hood Decal Set

Graphic, Cub Cadet Script w/Studs
Retainer, Push Nut

Ornament, Hood (Included w/Ref No. 1)
Bulb, 12V GE-1141

Socket, Twist Lock Lamp

Housing, Headlight

Lens, Sg-Headlight

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 35 of 55
Implement Lift Handle

7
17
13
/ 15
PEDESTAL 16
18

e
"
’y

&«
N
n

1- ,"
w-

/ %

RS
ig/@z/

WWW.mymowerparts.com

w



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Implement Lift Handle

Ref #
1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

Part Number

703-1535
710-3008
736-0119
712-3010
703-1578
759-3495
703-1592

710-3191A

712-0262

747-3126A

736-3090
732-0335
731-3109

711-0642A

736-3089
736-0119
710-0157
703-1577
710-0759
712-3010
779-3590
725-0157

Qty S/P/F

/P
S
S

S

/P
/P

/P

P
/P
S
P
S

S

RPRNNRRPRWORRRRRRRREPRRERREDNMNDIMNDINN

P

Page 36 of 55

Description

Bracket, Lift Shaft

Screw, Hex Cap, 5/16-18 X .75 Lg GR5
Washer, Lock, 5/16

Nut, Hex, 5/16-18 GR5

Shaft Assy, Lift

Kit, Index Pawl

Handle, Lift

Screw, Hex, 3/8-16 X 1.62 Lg

Nut, Hex Center Lock Jam, 3/8-24
Rod, Index

Washer, Flat, .260 X .720 X .06
Spring

Grip, Lift Handle

Button, Handle

Washer, Flat, .345 X 1.0 X .100 Thk
Washer, Lock, 5/16

Screw, Hex Cap, 5/16-24 X .75 Lg
Bracket, Indicator

Screw, Hex Cap, 5/16-18 X .62 Lg
Nut, Hex, 5/16-18 GR5

Label, Height Indicator

Tie, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 37 of 55
Muffler

4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 38 of 55
Muffler
Ref#  Part Number Qty S/P/F  Description
1 751-3068 1 S  Muffler & Shield
2 721-0208 1 S  Gasket, Muffler
3 738-0636 2 S  Bolts, Muffler Shoulder, 7/16 Dia X 3-5/8 Lg
4  750-0709 1 Spacer, .28 ID X .50 OD X .33 Lg
5 710-0206 1 /P Screw, Hex Cap, 1/4-20 X .88 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 39 of 55
Pedestal, Engine Controls & Instrument Panel

7

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Pedestal, Engine Controls & Instrument Panel

Page 40 of 55

Ref#  Part Number Qty S/P/F  Description

1 703-1527 1 Pedestal
710-0514 1 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
710-3005 4 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
726-3028 5 S  Retainer, Push-on Bolt, 3/8 ID
736-0169 1 S  Washer, Lock, 3/8
736-0206 4 S  Washer, Flat, .378 X 1.0 X .125 Thk
712-3017 1 S Nut, Hex, 3/8-16 GR5
712-3005 4 S  Nut, Hex Flange Lock, 3/8-16 GR5

2 731-3075 1 S Panel, Dash

3  710-3009 4 /P Screw, Pan Hd Cutting, #10-24 X .75 Lg

4  746-3021 1 Control, Choke

5 846-0500A6 1 S  Control Assy, Throttle - Complete (Includes

Ref No. 6 & 7 Plus P/N 831-0823A)
6  746-0500 1 S  Wire, Throttle Control
7 710-0779 1 S  Screw, Truss Mach AB Tapp, #10 X .50 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 41 of 55
PTO Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

PTO Clutch

Part Number

711-3179
756-3033
714-0119
711-3183
703-1146
736-0105
710-0514
736-3082
736-0171
710-3157
717-3036
759-3229
759-3231
759-3230
759-3228
725-0157

RPRRPRRPRRPRRPRPRPRPNNRRRRR

Qty S/P/F

S

NOLOLONTIO

P

Page 42 of 55

Description

Spacer, Engine Pulley

Pulley, Engine (A sec. X 3.5 0D)
Key, 1/4 X .75 Sq

Bushing, 1.2 X 1.5 X .620

Bracket, Torque

Washer, Belleville, .400 X .88 X .06
Bolt, 3/8-16 X 1.0 GR5

Washer, .445 X 1.5 X .172
Washer, Lock, 7/16

Bolt, 7/16-20 X 3.25 GR5

Clutch Assy, PTO

Armature

Rotor

Field

Mounting Accessories Hex Nuts Springs
Strap, Cable Tie

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 43 of 55
Rear Wheel

WWW.mymowerparts.com



1225 S/N 207,401 - 239,300

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Rear Wheel

P
9]

—
H:

[ERN

QWO ~NOUIA,WNE

Part Number

734-3092
759-3491
711-3269
734-0603A
734-3068
736-0242
736-0231
736-3040
710-3166
731-3020
777-5883

NPNDNDNNDNDNDNDNDDNDNDDNDDNDDN

Qty S/P/F

Page 44 of 55

Description

Tire, CC, 18 X 8.5 X 8.0
Wheel Rim Kit (Includes Ref No. 2 & 3)
Spacer

Wheel Rim Assy

Valve, Tubeless Type
Washer, .345 X .88 Belleville
Washer, .344 X 1.125 X .125
Washer, .406 X 1.92 X .06
Bolt, 5/16 X 1.0 Lg GR5
Cap, Hub

Label, Inflation

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 45 of 55
Seat & Support

15 FENDER —— >
21

22 —

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Seat & Support
Ref#  Part Number

1 759-3416
710-3008
736-0242

2 779-3348
3 703-0068
710-3002
736-3070

4 703-1771
5 735-3005
6  738-0155
712-3009

7 703-1925
8 703-1769
9 710-3008
10 736-0119
11 712-3010
12 703-0074
710-0224

13  736-0242
14  712-3010
15  779-3296
16  732-3004
17  735-0200
18 736-0159
19 710-0528
20 720-3001
21  736-0119
22 712-3010

Page 46 of 55

Qty S/P/F  Description
1 S  Seat w/Graphic (Includes Ref No. 2)
4 /P Screw, Hex Cap, 5/16 X 3/4 Lg GR5
4 /P Washer, Belleville, .345 X .88 X .06
1 Graphic, Caution
2 /P Spring, Seat
4 S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
4 /P Washer, Flat, .344 X 1.5 X .105
1 Cover, Battery Box
2 Bumper, Hood Adhesive, Locktite #495
2 S  Screw, Shoulder, .437 Dia X .162
2 S  Nut, Hex Center Lock, 5/16-18 GR5
1 Bracket, Pivot RH
1 Bracket, Pivot LH
4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
4 S  Washer, Lock, 5/16
4 S  Nut, Hex, 5/16-18 GR5
1 Channel, Switch Actuator
2 S  Screw, Hex Wash Hd AB Tapp, #10 X .50 Lg
4 /P Washer, Belleville, .345 X .88 X .06
4 S Nut, Hex, 5/16-18 GR5
1 /P Label, Booster Battery
2 /P Spring, Compression
2 Washer, Rubber
2 S  Washer, Flat, .344 X .875 X .06 Thk
2 /P Screw, Hex, Cap, 5/16-18 X 1.25 Lg GR5
2 /P Cap, Spring
2 S  Washer, Lock, 5/16
2 S Nut, Hex, 5/16-18 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 47 of 55
Starter Motor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Starter Motor

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

BS-394805
BS-94003

BS-395537
BS-395538
BS-394856
BS-490421
BS-490467
BS-280104
BS-94288

BS-398003
BS-390837
BS-393825

Qty S/P/F
1 S
2
1
4
1 S
1 S
1 S
1 S
1 S
1 S
1 /P
1 S

Page 48 of 55

Description

Motor, Starting

Bolt, Hex

End Cap Assy (Includes Ref No. 4)
Brush Assy

Cap Assy, Drive End

Drive Assy (Includes Ref No. 7 & 10)
Retainer & Pin (Includes Ref No. 8 & 9)
Gear

Pin, Roll

Clutch Assy

Armature Assy

Housing Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 49 of 55
Steering
(2 1

273\ WW. Mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Steering

Ref #
1
2

g b~ w

Part Number

731-0220

731-0806A

712-0237
736-0242
738-3070
741-3025
710-3105
736-0119
712-3010
703-1551
703-1531
732-3054
741-0490
748-0228
736-3087
712-3022

748-0227A

748-0237
736-3081
712-0237
710-3200
712-3008
731-0988
748-0236
736-0187
712-0318
716-3001
712-3010
736-0119
726-3008
710-3002
736-0242
779-3600
736-0188
710-0528
726-3043

Qty S/P/F
S
S
S

/P

nwm

NNRPRNNRPMNNRRRRRRPRRPRPRPRPRRPREPRREPRREPREPREPREPRENNNRRERRRRER
0p] 0p) nwmdT

Page 50 of 55

Description

Cap, Steering Wheel

Wheel, Steering

Nut, Hex Center Lock, 5/16-24
Washer, Bell, .345 X .88 X .060 Thk
Shaft, Steering Wheel

Bearing, Flange

Bolt, Sq Nk Crg, 5/16 X 7/8

Washer, Lock, 5/16

Nut, Hex, 5/16-18 GR5

Box, Steering

Shaft, Steering

Spring, Compression

Bearing, Flange

Bearing, Flange

Washer, Flat, .515 X 1.12 X .100 Thk HDN
Nut, Hex Center Lock, 1/2-13 GR5
Bearing, Flange

Gear, Pinion

Washer, Flat, .320 X .60 X .06 Thk HDN
Nut, Hex Center Lock, 5/16-24

Screw, Hex, 3/8-16 X 2.25 Lg GR5

Nut, Hex Jam, 3/8-16 GR5

Cap

Gear, Bevel

Washer, Flat, .640 X 1.25 X .06 Thk
Nut, Hex Jam, 5/8-18

Ring, Snap

Nut, Hex, 5/16-18 GR5

Washer, Lock, 5/16

Clip, Cable

Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
Washer, Bell, .345 X .88 X .060 Thk
Label, Steering Cap

Washer, Flat, .760 X 1.49 X .06 Thk HDN
Screw, Hex Cap, 5/16-18 X 1.25 Lg
Retainer, Bolt, 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Transaxle

19 24
20

1826~ T 61|
|

®

(e

3
g

@

43

Page 51 of 55



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300
Transaxle

X
9]

—
H:

O©CoOoO~NOOUT,~,WNE

Part Number
717-3343
TC-772108
TC-780086
TC-770102
TC-776260
TC-776219
TC-778139
TC-778136
TC-792136
TC-784352
TC-784354
TC-778229
TC-778113A
TC-778221
TC-778068
TC-778260
TC-786139
TC-786102
TC-792077
TC-792078
TC-792079
TC-788061
TC-792073
TC-792125
TC-792035
TC-788040
TC-780072
TC-780108
TC-780001
TC-792001
TC-788051
TC-780105A
TC-780118A
TC-790003
TC-790007
TC-790006
TC-786026
736-3078
TC-790004
TC-792073
TC-792075
TC-790025
TC-776315A
TC-776140
TC-774793
TC-774794
TC-778191
TC-778124A
TC-778123A
TC-778122A
TC-778121A
TC-778230

RPRRPRRPRRPRRPRPRRPRRPRRPRRPREPRPREPRENNRPREPNMNMNRPRREPANORRPANNRPRPRREPREPREPRERNNRPRRPRPRPIARRRERERRERNRR

Qty S/P/F

S
P
/P
P

S

/P
/P
/P
/P

/P

S
/P
/P
/P
/P

S
P
/P

S
S
P

/P

S
/P
/P
/P
/P

Page 52 of 55

Description
Transmission Assy
Cover, Transaxle
Bearing, Needle

Case, Transaxle

Shaft, Counter

Shaft & Pinion Assy, Output
Gear, Output

Gear, Spur (15 Teeth)
Key, Shifter

Collar, Shifter

Rod & Fork Assy, Shift
Gear, Bevel (42 Teeth)
Gear, Bevel Input

Gear, Bevel

Gear, Bevel Pinion
Gear, Ring

Pin, Drive

Spacer

Ball, 5/16 Dia, Grade 200
Screw

Spring

Ring, Seal

Screw, Flanged Hex, 1/4-20 X 1.25 Lg
Ring, Retainer (Set of 2)
Ring, Retaining

Ring, Ext Ret, .521
Washer, Thrust
Washer

Washer

Ring, Quad

Ring, Sq Cut

Bushing, Flanged
Bushing

Brake, Disc

Plate, Brake Pad

Pad, Brake

Pin, Dowel

Washer, Flat, .344 X 1.0 X.063 HDN
Lever, Brake

Screw, Flanged Hex, 1/4-20 X 1.25 Lg
Nut

Holder, Brake Pad
Shaft, Brake (4-Keyed)
Shaft, Input

Axle, 11.62 Lg

Axle, 16.0 Lg

Gear, Spur (37 Teeth)
Gear, Spur (30 Teeth)
Gear, Spur (25 Teeth)
Gear, Spur (22 Teeth)
Gear, Spur (20 Teeth)
Gear, Spur (12 Teeth)

Tc-778126A \WWW. MMMOVEEY Rt SvG(aTeeth)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 53 of 55
Transaxle

Ref#  Part Number Qty S/P/F  Description
53 TC-778127A /P Gear, Spur (25 Teeth)
54  TC-778128A /P Gear, Spur (28 Teeth)
55 TC-778129A /P Gear, Spur (30 Teeth)
56 TC-786072 Spacer
57 TC-786081 /P Chain, Roller
58 TC-786082 /P Sprocket (9 Teeth)

59 TC-786123 Sprocket (18 Teeth)
60 TC-786071 Spacer

61 TC-792074 Plug

62 TC-780109 Washer, Thrust

63 TC-786066 Spacer

64 TC-792085
65 TC-786086
66 TC-780051

S  Screw, Hex Flanged Hd, 1/4-20 X 2-1/4 Lg
Bracket, Brake Lever
/P Washer, Thrust

67 TC-786118 Spacer

68 TC-788069 Seal, Sq Cut
69 TC-792083 Washer

70 TC-786116 S Disk

71  TC-780090
72  TC-788075
TC-788067B

Washer, Thrust
Ring, Retaining
S Grease, Transmission

ORRRPRRPRRPRRPRNRRRRERRERRRRERRRRRR

w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300 Page 54 of 55
Transmission Controls

PEDESTAL

PEDESTAL

13

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1225 S/N 207,401 - 239,300

Transmission Controls

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

720-3000

703-1544A

712-3059
723-3055
748-3024
747-3116
736-0185
714-0144
703-1541
750-0351
710-3011
736-0267
712-3000
747-3122
714-0104
712-3001
723-3016
736-0140
710-0152
712-0262
717-0234
703-1540
736-0270
710-0513
703-1537
710-0751
736-3000
736-0329
712-3006

Qty S/P/F
S
/P
/P
S

Ty OONT nw

~~

/P

/P

AANDNPNPRPRRPRRPRPRRPRRPRREPRPRPRPRPRPRPRPREPRENWORRRRRR

/P

Page 55 of 55

Description

Knob, Control

Shifter Assy

Nut, Hex Top Lock, 1/2-20

Washer, Friction

Spacer, Shoulder

Rod, Shift

Washer, Flat, .406 X .75 X.063 Thk
Pin, Cotter, 1/8 X 1.0 Lg

Cam, Shift

Sleeve, .380 X .623 X 1.555 Lg

Screw, Hex Cap, 3/8-16 X 2.25 Lg GR5
Washer, Flat, .385 X .87 X 0.6 Thk HDN
Nut, Hex Center Lock, 3/8-16

Rod, Shift

Pin, Internal Cotter

Nut, Hex Jam, 3/8-24

Ball Joint

Washer, Flat, .385 X .62 X .063 Thk
Screw, Hex Cap, 3/8-24 X 1.0 Lg

Nut, Hex Center Lock Jam, 3/8-24
Washer

Bracket, Shifter

Washer, Bell, .265 X .75 X .062 Thk
Screw, Hex Patch Lock, 1/4-28 X .62 Lg
Bracket, Clutch Handle

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Washer, Flat, .281 X .75 X .105 Thk
Washer, Lock, 1/4

Nut, Hex, 1/4-20 GR5

WWW.mymowerparts.com



